
52X

5

4X

1 4X

5

2X

42X

4

2X

4

4X

6

4X

2

4X

3

4X

1

4X
SEE NOTE

CM009431-12

CM007205

CM007206

CM002527
END CAP

CM002527
END CAP

INSTALLATION:

REMOVE OEM CONSOLE OR CENTER SEAT DEPENDING ON TRIM LEVEL 1.
EXPOSIING THE "U" SHAPED MOUNTING BRACKETS.
REMOVE OEM “U” SHAPE FRONT AND REAR BRACKETS TO THE FLOOR / 2.
TRANS HUMP. RETAIN THE OEM HARDWARE
SOME VEHICLES INCLUDE AN OEM SMARTLINK/TELEMATICS MODULE 3.
MOUNTED TO TRANS HUMP USING THE SAME BOLTS NEEDED FOR THE 
CM007205 BRACKET.  THE OEM MODULE MUST BE UNBOLTED AND 
RELOCATED UNDER OR BEHIND THE TRACK BY INSTALLER AS NEEDED.  
RELOCATING THE MODULE WILL NOT AFFECT OEM SYSTEM.
LOOSELY ATTACH CM007205 & CM007206 TO THE VEHICLE USING OEM 4.
HARDWARE. CM007205 GOES TOWARDS THE FRONT OF THE VEHICLE
LOOSELY ATTACH 1/4" X 1/2" HEX BOLTS AND HEX NUTS IN EACH SIDE 5.
HOLE OF FRONT BRACKET AND REAR BRACKET. (TWO EACH SIDE)
SLIDE TUNNEL PLATE ASSEMBLY FORWARD ONTO BOLTS /NUTS ON 6.
FRONT BRACKET.
POSITION TUNNEL PLATE AS DESIRED AND TIGHTEN HARDWARE7.
REMOVE BACKING FROM ADHESIVE STRIP AND INSTALL END CAP TO 8.
FRONT END OF TRACK.

NOTE: ADDITIONAL 1/4" HARDWARE PROVIDED TO 1.
ATTACH C-HDM-200 SERIES POLES TO C-TMW SERIES.
INSERT 1/4" HARDWARE FOR EQUIPMENT INTO TRAK 2.
CHANNEL BEFORE INSTALLING END CAPS.

ITEM 
NO. QTY. PART NUMBER DESCRIPTION

1 12 GSM30005 NUT 1/4-20 HEX BLK, ZINC, GRD 5

2 4 GSM31005 WASHER, 1/4 FLAT ZP, BLACK

3 4 GSM31026 WASHER 1/4 LOCK ZP BLK

4 8 GSM31035 WASHER, 1/4 STAR EXT TOOTH ZP

5 8 GSM33000 SCREW 1/4-20 X 1/2 HHCS, BLK, ZP, GRD 5

6 4 GSM33001 SCREW 1/4-20 x 3/4" HHCS ZP BLK

75 JACKSONVILLE RD,
WARMINSTER, PA. 18974
1-800-524-9900

SIZE

SCALE: 1:4 SHEET 1 OF 1

DO NOT SCALE DRAWING

WEIGHT (LB):   23.93

TITLE:

DWG.  NO.
C-TMW-F150-03_INST

REV

A 1-20

HAVIS, INC.

F-150 TUNNEL TRACK INSTALLATION


	Sheet1
	Drawing View1


